

注 意 事 项

REMARKS

1. 报告无本单位“检验检测专用章”无效，涂改无效。
This report is invalid if there is not the mark of special stamp for test report and invalid if altered.
2. 复制报告未重新加盖本单位“检验检测专用章”无效。
The copy of this report is invalid if it is not resealed by the special stamp of our institute.
3. 报告无主检人、审核人和批准人签名无效。
This report is invalid if there are not the marks of the stamp of tester, proofreader and approver.
4. 对报告若有异议，应于收到之日起十五日内向本单位提出。
If there is any objection for this report, please raise it to our institute within 15days after receiving this report.
5. 客户送样的委托检验（检测）结果仅适用于本单位所接收到的样品。
For the entrusted sample test, the test results shown in the report are only applicable for the samples supplied directly by client and accepted by our institute.
6. 若无特别说明，委托单位、生产单位及样品的相关信息未经本单位确认。
The information of client, manufacturer and samples are not confirmed by our institute unless otherwise stated.
7. 未经本单位允许，委托单位不得擅自使用检测数据进行不当宣传。
The test results are not allowed to be published inappropriately without permission.
8. 不在资质认定范围内的项目，其检测结果仅作为科研、教学或内部质量控制之用。
The test results are only used for scientific research, teaching or internal quality control, if the test items of this report are not in the scope of qualification accreditation.

院本部实验室地址（Add）：福建省厦门市湖滨南路170号
(No.170, Hubin South Road, Xiamen, Fujian, China)

电话（Tel）：（0592）2699777 2699778 传真（Fax）：（0592）2699776

邮政编码（Post Code）：361004

翔安实验室地址（Add）：福建省厦门市翔安产业区翔星路88号育成中心

(Incubation Center, No.88, Xiangxing Road, Xiang'an Industrial Zone, Xiamen, Fujian, China)

电话（Tel）：（0592）2699700 传真（Fax）：（0592）2699701

邮政编码（Post Code）：361115

集美实验室地址（Add）：福建省厦门市集美区环美北路259号

(Number 259, Huanmei North Road, Jimei, Xiamen, Fujian, China)

电话（Tel）：（0592）2699722 传真（Fax）：（0592）2699722

邮政编码（Post Code）：361023

网址（Website）：www.xmzjy.org

电子信箱（E-mail）：xmzjyyws@xmzjy.org



厦门市产品质量监督检验院 检测报告

No.2023MG-WJ0143

第 1 页 共 2 页

产品名称	墙座	型号规格	DC0003T	
检验类别	委托检测	商 标	DELMEI	
标称生产单位	厦门市得尔美卫浴有限公司	生产日期	2023.04	
样品来源	送检单位	厦门市得尔美卫浴有限公司	批（编）号	/
	联系人/ 送样人	张平青	样品等级	/
	联系地址	厦门市同安区新民镇草塘路700-702号	样品数量	2件
	联系电话	15860764877	送样日期	2023/04/17
	邮政编码	/	报告日期	2023/04/25
样品状态	试验前样品外观正常，符合试验要求。			
检测依据	QB/T 1560-2017 卫生间附属配件			
检测项目	见续页			
检测时间	2023-04-22 ~ 2023-04-24			
检测说明	委托方提供2件样品，随机编号1#、2#，检测流程如下： 1#：表面耐腐蚀性能 2#：备样			
主送单位	厦门市得尔美卫浴有限公司	实验地点	集美实验室	

批准：

李晖

审核：

郑炜铭

主检：

陈永梁

注：复制报告未重新加盖本单位“检验检测专用章”无效

厦门市产品质量监督检验院 检测报告

No. 2023MG-WJ0143

(续页)

第 2 页 共 2 页

序号	检测项目	单位	技术要求	检测结果
1	表面耐腐蚀性能	---	产品按QB/T 1560-2017中5.1.4进行乙酸盐雾试验后,不应低于GB/T 6461-2002表1中外观评级(R _a) 9级的要求。	符合 (9级)

附样品图片:



————— 以下空白 —————

